abric name

| Full width
Weave
ﬁ Finishes

| Area of use

Fabric weight

' Composition

Prima—’u 60 Stretch

160+593m

53% Cotton, 44% Polyester,

3% Spandex

_ }50i2cm

twill 2/1

Peach

HGReCa umform

Physmai prcpertles*

R | Tensile strength, N

2 | Tearing strength, N L : |
3 | Dimensional Stability To Washing 60°C, max |
4 | Abrasion Resistance

5 | Pilling Resistance after 7000 revol

6 Colour Fastness To Washing
| (cotton+polyester) 60°C, min.

'Colour change |
Colour staining to cotton |
Colour staining to polyester
e Colour Fastness To Persp iration, mln
Colour change
Colour staining
8 | Colour Fastness To Rubbing, min. ‘
Dry |
Wet
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M TEXTILES ROMANIA

Vilnius, LT-02189, thhuama
Tel. +370 52 078 703 Tel. +40 31 630 3639
info@xmtextiles.com info@xmtextiles.com

‘j’Sos Tamasi 20, Hala 6B, Parter,
~Buftea, 070000, lifov, Romania

ISO 13934-1:2013
ISO 13937-3:2000

SO 6330:2000

| 1S012947-2:2002
IS0 12945-2:2000

ISO 105-C06:2010

ISO 105-C06:2010
ISO 105-C06:2010

1S0 105-C06:2010
IS0 105-E04:2013

ISO 105-X12:2007

ISO 105-B0O2: 201 3

Washing instruction ' x & .

warp weft
1100 | 310
25 21
30% | 3.0%
~>20 000
4

4-5

élg&xﬁ!ues é‘nown are indicative and may vary shghﬂy from batch to batch.

www.xmtextiles. .com

XM TEXTILES iTALIA SRL

Via dei Notai, Blocco 23, Centergross,
40050 Funo di Argelato (BO), Bologna, ltaly

Tel. +39 051 952 8202
info@xmtextiles.com



SHANGHAI XM GROUP LTD.

TESTEX AG, Swiss Textile Testing Institute
Room 2402-2403 Zhangyi International

Gotthardsirasse 41
Commercia! Plaze 1833 Zhongshan North 8002 Zurich
Road Switzeriand
Shanghai 200061
China
Certificat
OEKO-TEX" STANDARD 100
SHANGHAI XM GROUP LTD.
is granted the OEKO-TEX" STANDARD 100 certification
and the right to use the trademark.
SCQPE

Woaoven fabrics made of 100% CO, CO/PES, CO/CF,
CO/PES/CF, CO/PA/CF (CF with anti-static function),
piece-dyed (vat and disperse) (partly finished with flame
retardant products accepted by OEKO-TEX®) or with
water, soil or oil repellent finishing: woven fabric made
of 100% PES, 100% PA, PES/EL, white, piece-dyed
(disperse and acid) and finished, or woven fabric made
of 100% PES, transfer printed (disperse) and finished, all
with PAN coating; undyed or piece-dyed (incl.
fluorescent colours) knitted fabrics (incl. fleece) and UV
protection fabrics made of 100% PES, PES/CO, PES/CV,
MAC/CO, MAC/CV, MAC/CO/PES, 100% PP, PP/PES,
with or without spandex {EL) and antistatic fibers:
woven fabric in PA, PES, or mixed with EL, or with PU,
TPU, PTFE membrane laminated, or boned fabrics of
above with white/piece-dyed PES or PA knitted fabrics
(incl. polor fleece) & finished (incl. water/oil-repel, anti-
stain} (based on material pre-certified according to
OEKO-TEX® STANDARD 100)

PRODUCT CLASS
li{products with direct contact o skin) - Annex 4

Further compliance information {REACH, SVHC, POP, GRI8401
etc.) can be found on osko-tex.com/en/faqg.

The cerfificute is bused on the test methods and requirements of
the OEKO-TEX' STANDARD 100 that were in force at the fime of
evaluation,

STANDARD BEWO 084394
100 TESTEX

This certificate BEWO 084394 is valid until
15.08.2024.

SUPPORTING DOCUMENTS

« Test report : BJO15 224706.1

+ Declaration of conformity in accordance with
EN ISO 17050-1 as required by OEKO-TEX"

+ OEKO-TEX" Terms of Use (ToU)

.

Matz Bachmann 4
Managing Director

i *’id]wm

Dijana Ajdtgovac
Ecology Team Leader

Zurich, 2023-07-21



Test Report SL.520352617388017TX Date:July 03,2020 Page 1 of 5
SHANGHIA XM GROUP LTD
ROOM 2403, ZHONGY! INTERNATIONAL BUILDING NO.1833, NORTH ZHONGSHAN ROAD, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A) Woven fabric (Prima-160: (Prima-160,53%C/44%P/3%spandex 2/1 58/59"
160GSM ULTRA SOFT FINISH,Order: XMT-20-87) Color: Navy #20-02)

Composition o (A)53% C/44% PI3% spandex
Sample Color : (A)Navy #20-02

Proposed Care Instruction

Sample Receiving Date  :  Jun 28, 2020
Testing Period : Jun 29, 2020 - Jul 03, 2020
Test Resuit(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed :  Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

Homwe lan

Hattie Chen (Account Executive)

Unless otherwise agreed in wriling, this dosument is issued by the Company subject to its Beneral Cenditions of Bervice printed
averleal, available on request or eccessible st hitpWweew sas com/en/Terms-and-Conditions aspx and, for elecironic format documants,

subject to Terms and Conditions for Electronic ; af hiip. 595 com/en/ Terms-and-Conditions/Terms-s-Document. aspx,
Atltention is drawn to the limitation of Hability. ind fication and jur fon issues dafined (herein, Any holder of this document 13

advised that information contained herson reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sols responsibility is to its Client and this document does not excnerale parties 1o a
transaction from sxercising all their rights and obiigations undver the transaction documants. This documant cannot be reproduced
exeapt in full, without prier writien approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this dozumeant Is unlawiul and offenders may te prosscuted (o the fullest extent of the law. Unless otherwise staled the
results shown in this testreport refer anly {o the samplels) tested and such sampleia] are retainad for 30 days only.

§

Yﬁmms&avmﬁmxmn&mmmmm 200233 1 {BA-21161402666 1 (B5-211 84958753 WA, SOSEIOUD.COM.CN
|#R-L HTERUSSOSISE WIS @GN scimGieom




Test Report SL52035261738801TX Date:July 03,2020 Page 2 of 5
Test Result

Colour Fastness To Light
(ISO 105-B02:2014; Method 2 (Modified), use Xenon arc lamp, Exposure Cycle: A1, no flip-flop mode was used)

Comparison upto blue wool reference 4
= Unit (A)
Grade(B.W.S) - 4

Colour Fastness To Perspiration

(ISO 105-E04:2013; test specimen in vertical position)

Acid
- Unit (A)
Change in Shade - 4-5
Staining On Multi-fibre Stripe
Acetate - 4-5
Cotton - 4-5
Polyamide - ‘ 4-5
Polyester - 4-5
Acrylic - 4-5
Wool - 4-5
Alkaline
- Unit (A)
Change in Shade - 4-5
Staining On Multi-fibre Stripe
Acetate - 4-5
Cotton - 4-5
Polyamide - 4-5
Polyester - 4-5
Acrylic - 4-5
Wool - 4-5

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Colour Fastness To Rubbing

(ISO 105-X12:2016; Size of rubbing finger: 16mm dia.)

As Received

! Unit )
Dry Staining - 4-5
Wet Staining - 2

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Unlsss olberwise agreed in writing, 1his document is issued by the Company subject to its Geperal Cenditions of Sarvice printed
sverleaf, aveilable on request or sccessible at hilp:fweew sas comien/Terms-and-Condilions aspx and, for eleclrenic formal documants,
subject o Terms and Conditions for Electronic Documents at hiip://www 853 com/en/ Terms-and-Conditions/Terms-s-Document.aspx.
Attention is drawn 1o the limitation of liability. indemnification and jurisdiclion issues definad therein. Any holder of this document 1S
advised thal information sontained hereon raflects the Company’s Tindings al the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their righte and obligations undser the transaction do 3. This documant cannot be reproduced
except in full, withowt prier writlen approval of the Company. Any unauthorized alteration, ier%ery of falsification of the content or
appearance of this dooument is uniawlul and offenders may be pro ted io the fullest extent of the law, Unless otherwise staled the
resulis shown in this test report refer anly to the sampla(s) tested and such sampleis) are retainad for 30 days only.

=

wvibony: To check criteity ¥

i lmﬂmg\msaevmﬁmxumméwwm 200733 t {86-21161402886  f (BA-21) BADSETRR WWW.SOSGIOUR.COM.CN
. {‘?@ '.ﬁﬁ HICEHLEERISIZR  BI%: 200233 t (85-21) 61402666 1 (86-21) 64856763 & sgs.china@sgs.com
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Test Report SL52035261738801TX Date:Jduly 03,2020 Page 3 of 5

Colour Fastness To Washing

(ISO 105-C06:2010; Test No.:C2S, Machine wash at 60T with 4g/L ECE (B) and 1g/L Sodium Perborate with 25
Steel Balls)

- Unit (A)
Change in Shade - 4-5
Staining On Multi-fibre Stripe
Acetate - 3-4
Cotton - 4-5
Polyamide . - 3-4
Polyester - 4
Acrylic - 4-5
Wool - 4

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Dimensional Stability To Washing

(1ISO 3759:2011/ISO 5077:2007/1ISO 6330:2012; Using horizontal axis, front-loading type machine; Procedure
No.6N, Machine Wash At 60C; with 2kg total dry mas s (Type il (100% Polyester) Ballast+ Specimen), 'ECE(A)'
detergent+ Sodium Perborate+ TAED, Tumble Dry Low, Less Than 60T)

After 1 Wash
- Unit (A)
Lengthwise % -1.7
Widthwise % -04

Remark: (+)Means Growth; (-)Means Shrinkage

Abrasion Resistance

(BS EN ISO 12947-2:2016; Martindale Abrasion & Pilling Tester, Pressure: 12kPa)
- Unit (A)
The quoted result Rubs >20000

Unlass oiherwise agreed in writing, this dosument is issuad by the Company subject 1o its General Cenditions of Service printed
oyerleal, svailable on request or sccessible at hilpfwww sas. com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject o Terms and Conditions for Electronic Documents at rﬁg Ihwww.5g3s comlen’ ermﬁ-an -Conditions *Tarms-e Documant aspx,
Atiention is drawn to the limitation of liability, indemnification and jurisdiclion issues delinad 1 ny ho is document is
advised that information contained hereon reflects the Company's findings at the lima of ha intarvention anly and within the limits of
Client's instructions, if any. The Company’'s sole responsibility is 1o its Client gnd this document does not exonerate parties fo a
transaction from oxercising all their rights and obligations under the trar . This dogcumant cannot be reproduced
axcept in full, withowt prior written appm‘e‘al of the Company. Any Lnauihaf zed alteration, for ery or faisification of the content or
appearance of this document is unlawiul and offenders may be pr ted {o the fullest extent of the law. Unless otherwise stated the
?esuns amwn in tms iesl re;}ori refer omy to ma sampmss) Les’zed ana sucn sammeia} are reta!ned fcr :5&‘: dags om /
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Test Report SL52035261738801TX Date:July 03,2020 Page 4 of 5

Pilling Resistance
(BS EN ISO 12945-2:2000; Martindale Abrasion & Pilling Tester, Total load applied 415g)
As Received

After 125 Revolutions

- Unit (A)
Pilling Rating - 4-5
After 500 Revolutions
- Unit (A)
Pilling Rating - 4-5
After 1000 Revolutions
- Unit (A)
Pilling Rating - 4-5
After 2000 Revolutions
- Unit (A)
Pilling Rating - 4
After 5000 Revolutions
- Unit (A)
Pilling Rating - 4
After 7000 Revolutions
- Unit (A)
Pilling Rating - 4
Remarks : Pilling Rating
5 No change

4 Slight change fuzzing and/or partially formed pills

3 Moderate change fuzzing and/or moderate pilling, pills of varying size and density partiaily covering
the specimen surface :

2 Distinct surface fuzzying and/or distinct pilling, pills of varying size and density covering a large proportion
of the specimen surface

1 Dense surface fuzzing and/or severe pilling, pills of varying size and density covering the whole of
the specimen surface

TERONA AT e

Unlasa alherwise agreed in writing, this document is issued by the Company subject to its Gensral Conditions of Barvice printed
averleaf, ar ible at hitpHfwarw. s scomie’s/'rerms aﬂd*\*andiitﬂﬂs 85 xan Ldor e!eutwmc format daﬁumams
subject to Terms ﬁ!\d Conditions for Electronic Documents at ‘tt 4

Attention is drawn to the limitation of liability.

. efin ny thi ment 5
advised thal information contained hereon raf;ents the Cmnpany 5 fmdmgs at the time of its infervention onh and mih;n 1he !Smats of

Client's instructions, i snv. The Comp sole s to ita Client and this document does nol exonerale parties o @
tranagotion from exercising all their righta sﬂd ehligations un&sr the transaction documents. This document cannot be reproduced
axcepl in full, wnhsu( prior wrmen apmm’a! of me 0mpanv Any unauthorized alteration, f&rgen’ or Taisification of the content or
appaarance of this tis and aff ¥ be pro ted {o the fullest exient of the law. Unlsss otherwise stated the
vasuns snown in tms tast regon refer an!y w me sampta%s) 1ested and auch samp!e(s} are retamsﬂ tm 3Gdags nmy
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Test Report SL52035261738801TX Date:July 03,2020 Page 5 of 5

Tearing Strength
(1ISO 13937-2:2000; )

- Unit (A)
Warp/Length Yarns Torn N 25
Weft/Width Yarns Torn N 21
Tensile Strength
(ISO 13934-1:2013; Strip method)
- Unit (A)
Warp/Length N 1100
Weft/Width N 310

***End of Report*™*

Unless otherwise agreed in wriling, this document is issued by the Comg bject to its & Conditiona of Samce printad
overleaf, available on request or accessible at hitp://www sas. mmlenfrefm spx and, for form

subject to Terms and Conditions for Ekm?mmo 0 Ty

Attention is drawn 1o the ion of Hability, ind ification an: jun iction issues da ny

advised thal information contained hereon raflects the Company's findings al the time of x!s iniarvenﬂun an}y and w;:hm Qhe ﬁmats of
Client’s instructions, if any. The Company's sole rssponsibility is to its Client and this document does not eﬁonsmﬁe parties o a
transaction from exercising all their rights and :;hﬂgaziona undar tha tr 5. This d nnot be reproduced
axcspl in full, without prier w!rmen approval of the G ery or {alsifi cauoﬁ of the content ar
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